410

Parts Breakdown

V/rled,dbds

(¥
o h &
ATy

\,
0
Dy v @
M m

/

. &/
BN\

@K@m@@@%\ﬁ

8/18/2010

Page 1 of 3



V/771i

Products with multiple versions are listed in subsiding order with the newest version on top not indented

T

@00\1\10)01#(.0[\3—\—\)5
+H

OO NN OO NN AR DRMBRAMBABRMDIMDADRWOOWWWWWWWWONDNNNDDNNNNDNDNDN=S2 222 a A A
N=20OCQOWO~N~NODODOOPRWN_OOONOAOPRWN-_20NOOAOPRWON-_ 000N PRARWON_,PrOCO0OONOOODWN-=-O0O

/ |

b A A &

Part ID
855454-4
863155-0
953106-2
652103-2
652061-2
342186-7
410646-8
155809-6
155809-6
155859-1
911101-8
231575-0
652103-2
342944-1
911101-8
911101-8
342945-9
651412-6
911106-8
911291-7
911106-8
164804-5
211228-7
213202-1
164969-3
524771-0
241108-3
164870-2
211087-9
213051-6
514811-2
931202-6
942101-7
911108-4
162128-3
652578-5
342946-7
652101-6
651757-2
911101-8
168151-6
443066-1
241323-9
253972-0
931503-2
164801-1
682530-9
911101-8
911101-8
652014-1
911116-5
687608-3
911101-8
682527-8
164871-0
265094-4
911128-8
421304-1
421826-1
682503-2
664630-7
687628-7
911211-1
687010-0

Parts Breakdown

Part Name
NAME PLATE, 410

N/A

RIVET 0-5, HM1500
HEX NUT M12, 2012
TOOTHED LOCK WASHER, 2012
SWITCH PROTECTOR, 410
RELAY COVER, 410
COWLING COMPLETE, 410
COWLING COMPLETE, 410
INLET COMPLETE, 410

P.H.

SCREW M4X6, LS1020

TOR. SPRING 10, 410
HEX NUT M12, 2012
SWITCH HOLDER, 410

P.H.
P.H.

SCREW M4X6, LS1020
SCREW M4X6, LS1020

SWITCH GUARD, 410
SWITCH, 410

P.H.
P.H.
P.H.

SCREW M4X8, NHP1310
SCREW M5X70, 2012
SCREW M4X8, NHP1310

BRACKET (A), 410

BALL BEARING 6202DDW, HM1303B

DUST SEAL 15, 5402A
MOTOR COVER, 410, T3

N/A

FAN 106, 410

END BELL, 410 (T2)

B. BEARING 6200DDW, JR3000V
DUST SEAL 10, 2711

N/A

HEX NUT M5, HR2410
SPRING WASHER 5, 9005B

P.H.

SCREW M4X8, LS1013

MOUNT, 410

OVER CURRENT RELAY, 410
RELAY HOLDER, 410

HEX NUT M12, 906H
SWITCH,2040

P.H.

SCREW M4X6, LS1020

SCROLL, 410

SEAL, 410

FAN 130, 410

LOCK WASHER 12, 410
HEX NUT M10, 2711
SWITCH COVER, 410
GROMMET, 410

P.H.
P.H.
P.H.
P.H.

SCREW M4X6, LS1020
SCREW M4X6, LS1020
SCREW M4X8, 2708
SCREW M4X12, 4301BV

STRAIN RELIEF, 9820-2

P.H.

SCREW M4X6, LS1020

GROMMET, 410
BASE, 410 (T2)
PAN HEAD SCREW M4, 410
P.H. SCREW M4X16, 1902
CUSHION, 410
CUSHION, 410
CORD GUARD 8-90, 9005B
CORD 3X18X8 SJ, 9820-2
STRAIN RELIEF, 2030N

P.H.

SCREW M5X12, HM1500B

BAND, 9005B

Page 2 of 3

Quantity

AN a DR DPREDNANWAA A A NWAA A A A aaaaaiN A AaabdDRDNogAaaoaaoaaaoaaaaaiMNPPoOo,2AaAa NN A AaDdDa aaaaahidDiNDDNDAAA

410

8/18/2010



V/771i

63
65
65
66
67
68
400
401
401

/ |

b A A A

911128-8
191968-2
195057-5
652061-2
911108-4
643658-8
166023-9
191711-9
A-48365

Parts Breakdown

P.H. SCREW M4X16, 1902

CARBON BRUSH CB-166, 406-T3

CARBON BRUSH SET CB-166, 406
TOOTHED LOCK WASHER, 2012

P.H. SCREW M4X8, LS1013

BRUSH CAP, 410

DUST BAG, 410

8 FT HOSE, 410

N/A

Page 3 of 3

=S A A NN a N

410

8/18/2010



